Mudguards

Key

Part Number

Description

Per

Models

1

66-9049

Rubber cable tie 2 1966-67 Victor GP

2

41-5150

Number plate 1 1966-67 Victor GP

3

41-6532

Front mudguard 1 1966-67 Victor GP

4

42-6505

Centre stay, front mudguard 1 1966-67 Victor GP

5

03-1156

Bolt, raised head, 5/16 CEI26 x 1″ 4 1966-67 Victor GP

6

02-0370

Washer 5/16×5/8x.15 1 1966-67 Victor GP

7

02-1934

Bolt 1 1966-67 Victor GP

8

40-6570

Bottom stay, front mudguard 1 1966-67 Victor GP

9

02-0923

Washer 2 1966-67 Victor GP

10

36-0382

Shakeproof washer 5/16 2 1966-67 Victor GP

11

02-1616

Half Nut 2 1966-67 Victor GP

12

36-0382

Shakeproof washer 5/16 4 1966-67 Victor GP

13

42-4476

5/16 CEI Nyloc nut 4 1966-67 Victor GP

14

15-7354

Bolt, 5/16 x 9/16 x 26 1 1966-67 Victor GP

15

40-0414

Nut 1/4 CEI, locking 4 1966-67 Victor GP

16

27-8560

Plain washer, 1/4 4 1966-67 Victor GP

17

02-0204

Bolt 1/4 CEI x 5/8 4 1966-67 Victor GP

18

40-6022

Chainwheel bolt 2 1966-67 Victor GP

19

40-6790

1/4 spring washer 4 1966-67 Victor GP

20

41-6787

Rear mudguard fixing rubber washer (Rear) 4 1966-67 Victor GP

21

41-6785

Rear mudguard 1 1966-67 Victor GP

22

42-4476

5/16 CEI Nyloc nut 2 1966-67 Victor GP

23

15-7354

Bolt, 5/16 x 9/16 x 26 2 1966-67 Victor GP

24

02-0923

Washer 2 1966-67 Victor GP

25

42-4476

5/16 CEI Nyloc nut 2 1966-67 Victor GP
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk